WINCO GENERATOR PLANT MODEL 3BH-FE

@81 Manufactured by
Hinco

Division of Dyna Technoiogy, Inc.
East Seventh at Division / P. O. Box 3263 / Phone (712) 252-1821 / SIOUX CITY, IOWA 51102




G-l 4 90 g SI{B
& E 54 55 = l 89
° e ld C
= wHiITE
T o ¥
.- -‘1.‘- YELLOW RED YELLOW
acol  GREEN S
= L 164 " |
AE T ————
— L
" i AT r
62 a7 I R I I S
— AN/ X—
_]_ De
L I2H
I -
- '?
PARTS LIST
le;.‘ Part No. DESCRIPTION Quantity "n Part No. DESCRIFTION Quantity
1 458 Field Shell Stud Nut (5/16-18) ... 4 47 44045 Thermostat . cewsomsiimussasosewmman 1
2 480 Stud Nut Lockwasher (5/16") .. 4 48 49375 Bracket & Magnet Assembly
3 43332 End Bracket _o.oooo——ocoemmmeee 1 Complete oo 1
4 44360-1 Armature - oo 1 49 43341-1 Dome Only - 1
5 23568 Bearing Retaining Ring _o.....———- 1 50 43358 Bulb oo e 1
§ 4783 Bearing - - - e 1 51 43341 Socket & Dome ... __________ 1
7 40746 Screw—A.C. Brush (#8-32x5/16").--16 52 43340 Socket Assembly - . oo 1
8 23607 A.C. Brush - 8 53 51576 Brace _... -eeeomimmeomoo 2
9 23500 Brush Holder—A.C. —ooooome 8 54 22901 Receptacle 115 Volt .. ___ 1
10 23451 Field Shell Stud oo 4 55 22902 Receptacle 230 Volt ... o1
11 43327 Field Shell & Bracket ——_—_______.- 1 56 6372 Hex Nut (10-32) .o 2
12 924851 Pole Sho€ oo 2 57 21975 Lock Washer #10 Ext. ______________ 2
13 41744-1 Brush Rack & D.C. Brush Holder ___ 1 59 598 Flatwasher #10 __.______________ 2
14 44372-1 Field COil — oo 1 60 51696-1 Weather Strip . ______________2
15 41221 A.C. Condenser - oo 9 61 1376 Shoulder Washer ___________________ 4
16 48574 Module for Conserver _...—————————- 1 62 48583  ResiStOr oo 1
.17 21976 Lockwasher (#8 Ext) _____._____.__2 63 24864 Machine Serew .. 1
18 6402 Screw (8-32x%") oo 2 64 44022 Switch .- ——-- s 2
19 49507 Bracket—Module . ___.—_______.__ 1 65 51380 Box Cover .._. s 1
20 40550 Machine Screw—Brush Holders 66 51597 Front Panel 1
(8-32%2") oo 4 67 51582 Saddle ——- .o 1
21 23404 Fan e 1 68 40450 Transformer e 1
29 923634 EndCover .o eececceeinn 1 69 24749 Receptacle 115 Volt Duplex _________1
23 23605 Armature Nut (5/16-24) ... 1 70 51577 Bottom Support ..o 2
24 480 Armature Lockwasher (5/16") ... 1 71 51686 Side Panel—(right) .___.____________ 1
95 93558 Armature Flat Washer ________..____ 1 72 51578-1 Side Panel—(left) _. ... ... _....1
26 23197 Armature Thru Bolt ___ . __ 1 73 21698 Sheet Metal Screw (#10x3s ) _______ 30
27 40552 Fan Lockwasher __.__ .. ... 1 74 51607 RearCover ._____ .___._____________1
28 41180 D.C. Condenser . 1 75 449827 Bracket—Electro Magnet ... __ ... 1
26 3728 Screw—Brush Rack Mounting 76 43291 Generator Support Bracket _________ 1
(#10-24x1%") — 4 77 467 Cap Screw 5/16-18x34% ._____ ________ 2
30 484 Lockwasher—Brush Rack Mountmg 78 480 Lockwasher 5/16 ... .. .. - 2
(#10) 70 @5 Hex NULIIAGIE o oo ms snanie 8
31 456 Nut—Brush Rack Mounting (#10-24) 4 80 480 Lockwasher 5/16 - ool 3
32 24849 Pole Shoe Retainer ... 2 81 23623 Rubber Shock Mounting
33 10846 Machine Screw—Brush Holders (With Cradle) _uooaeucecie v ey 4
(#8-32x1%27) oo - 82 23770 Rubber Foot (Without Cradle) ___.._ 4
3¢ 6402 ?ﬂsfsc;i%,)sﬂew—cwacimr ) 83 480 Lockwasher 5/16 ____ ._____________ 4
X3 e .
35 41744 Brush Rack & D.C. Brush Holder ___ 1 g; Mg‘;f gtex Mé ?/16734 R 4
36 41393 D.C. Brush - oo 2 o SFAEE 20 SHBIE sinmcrmn s s 1
37 9416 Pole Shoe Screw (Hex 5/16- 18x13ﬁ") 4 2 geozd Swztc_hﬁ'Start """""""" Smmmemmees 1
38 4637 Screw—D.C. Brush (#10-24x%") _.__ ¢ af, gAEE  Maehine Serew (#1082 ooy 1
39 44372 TField Coil — - 1 92 21974 Machine Screw (5/16-18x1%" Brass) 2
40 23597 Allen Scerew _______ . _____ 4 93 8068 Brass Washer 5/16" . _____ 3
4] 44948 Acorn Nut (5/16-24) .o ___.__. 1 94 21981 Insulation Washer ._________________ 1
42 44894 Hex Jam Nut (5/16-24) __________. . 2 95 6892 Insulation Washer . .. ____.._______ 1
43 44891 COVEr - e 1 96 480 Lockwasher 5/16" __.__.____________ 2
44 44889 Electro Magnet __________ ... 1 97 458 Hex Nut 5/16-18 .. . oo .2
45 44892 Bracket—Throttle Lever ... 1 98 45930 Reverse Current Diode .__._________1
46 44883 Bracket—Cover Thermostat _____.____ 1 99 24872 ResiStOT ... oo 1

Any parts required for gas engine poriion of the unit should be obtained from the local engine manulacturer’s service siation.

Form 110



